§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. e Mle  Center Freq
dBm _Ptten 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB
9

PASS LIMIT1
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

15 dBm

-54.74 dBm
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1
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I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
d the peak limit -

dBm. : j
Atten 10 dB Eand Fwr -46.
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB REEEEYEM  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Hmn 1@ dB Center Freq

of 0 dBr 4 50000000 GHz
| PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB ; " Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. e e AN Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 07 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1510 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I ! W Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB 17.723 ¢ Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : - Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . 51 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 11.04 : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.23.3 Trace#sum (if needed for final judgment)

(Not applicable)

2.2411N20m/8_T@1+2

2.24.1 Ant 1 (Trace#l)
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
‘ “ | 0.69000000 Hz

|

am
. -L‘Ih\l‘l'.-.'i'fl 'IH.JIM |'|‘|
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On Off

#JEH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 16 dB 57.5 :s:--' Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Htten 6 dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB ey | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
R Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR Neron 10 AR o Center Freq
dBm _Atten 18 dB ' i 165000000 GHz

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB
9

PASS LIMIT1
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB SWLEWTS  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

_ Atten 10 dB ’ Center Freq

of 0 dBr 4 50000000 GHz
| PHSS LIMIT1

StartFreq

] 2 SO0BR00 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB ; Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. NI ppeuneunde  Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB R Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

- Agilent Freq/Channel
Mkrl 16.243 8 G

. Arran B AR ,. il Center Freq

dBm #Atten 6 db =l 1 5.5000008 GHz

PASS LIMIT1

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB | W Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 15.¢ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
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Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ; Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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2.24.2 Ant 2 (Trace#2)
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

1 CF Step
P 1416660808 kHz
Auto Man

Freq Offset

“ | [ B.06006ERE 1z

W _
'11P |H]i.r L yf‘llhﬂl\'l'q'ﬂ‘""“':h'"l ﬂn""t ,,u. FHJ| Slgnal TraCk

“‘ h hl‘"il‘l' 'll,-."i-.vJ H,ﬁ. s \‘Ilﬂll“ ‘I’II"IV (n Off

#JEH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dBE 52.145 ¢ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB " SN Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB M | Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
i Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. e 10 AR rl 1767 16 M8 CenterFreq
dBm _Atten 18 dB — — 1.65000808 GHz

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dE

PASS LIMIT1
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
d the peak limit -

dBm.
Atten 16 dE

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB REEET W Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

O dBn _ Aren 10 dB IEYIPWrde  Center Freq

4.50000000 GHz

PASS LIMIT1
StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB .I C N CenterFreq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Arren B AR NS Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBnm #Atten 6 dB RO  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB .I 47.501 ¢ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

2 dBm #Atten 6 dB .I -' Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

- Agilent Freq/Channel
Mkrl 21.217 @ GHz
F'.—- -8 dBm #Atten 6 dE _CC.149% " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Mkrl 21.192 0 GHz

#fOtten 5 dB -45.444 ::1E§irr| Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAitten 6 dB PNV | Center Freqg

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.24.3 Trace#sum (if needed for final judgment)

(Not applicable)

2.2511N20m/16_B@1+2+3

2.25.1 Ant 1 (Trace#l)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN

% Agilent

A dBm Atten 18 dBE

PASS LIMIT1

;
N

] llhlﬂ'll|"|
: | 'IHJ'IJ * r‘"f'l"“' ‘h.'lll llrll".“y ‘H[wrl L-'I.l

BW Hz #\BH 918 Hz

'J"1-"‘r"n""'f'd-1'"“’""‘fh‘fo'f"-".'l'”'“'| o Wyl

Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

|
Signal Track

I'-II'll.IJ.llIr.IItIq;J,r‘-J.'l_J"ﬂlr1|f'\||I"|,H' O w
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 10 dB PPUNeN  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#fitten & dB " M Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB Ry | Center Freg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
R Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR Neron 10 AR .. - Center Freq
4B _fitten 18 dB : N 1.65000008 GHz

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE
]

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 16 dB RSP ETWEM  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. e a Pl Center Freq
dBm Atten 18 dB 1 S0080008 Gl

PASS LIMIT1

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB SPrcWre  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB : . Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 3 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

sitten 6 dB NIRRTy  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAitten 6 dB SRR | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.25.2 Ant 2 (Trace#2)
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

1 CF Step
¥ 14.1060608 kHz
Auto Man

Freq Offset
‘ “ 0.00000000 Hz

s

WY ! ﬁﬁ# |1'||_; W lllﬂ*h'lll.r."'lll,r' "’hhn’l'lleFI"f"lerH| +||-|'h..|J IT.-‘..,I'.-1ﬁJF'|.I]rﬂl'llnrﬁa'diqh"pllr‘\llmﬂ ||||..1I-1_|'||| H'1.|J|f#['r|i|"'{lll'ﬂr|r"l,rlrh S i g n al T rac k

On Off

#JEH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB NPIEP  Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I jEE:--. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
W Auto Marn

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR rten 10 AR e %8 Center Freq
dBm _Ptten 18 dE 4B | FEA00800 Gl
PASS LIMITL

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

: CF Step
v 130.000888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#Htten 14 dB

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

Amplitue
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB

1
Ol L b e o P i e i TR N R T L+ PRRVUTRPRPRAT MR WUV R

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB SYPAREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR iter 16 dR R Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB W | CenterfFreq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

NI NN Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- 5 o Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I ._. '- -:-E:-- Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB i Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I _ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB 41.819 ¢ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.25.3 Ant 3 (Trace#3)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN

% Agilent

A dBm Atten 18 dBE

PASS LIMIT1

| N

i o
| 'Llli'hl} s Vo l"g,',]_*i ]-ﬁ,#'.-.,n.uu

BW Hz #\BH 918 Hz

ul1"”'Hﬂrl'ﬂll"ﬁr’||' r"l""hrﬂlf'“"r"r“" "‘l‘J IHI'IHJ 'l|||'-"'.I|"'l‘Jl'-“-a'{'J,"'r'|"'."-.Jr'ﬁ""f"ﬂ'll'J l'.1'Iﬂﬂfi,r'ﬂvﬂﬂ'hll.r‘JH}‘l'

Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Fé -EE:H 18 kHz #VBH 38 kHz Sweep 285.4 rn:- ; 1t5)
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten B dB " ,.,.," Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBm Atten 18 dB Ry | Center Freg

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
' Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR y %8 Center Freq
dBm _Ptten 18 dE 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

-

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#Htten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dE

PASS LIMIT1
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB

1R 1
H-nﬂll-MM.uw,.da.!'l-o.-'mrﬁr'r‘fmMw.WM.4-p..\'rf-.-h!"hmwwumvmvmﬁ‘%hmmw

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 8 dBr Atten 18 dB RSP Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB = Xy CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B #Atten 6 dB NP Centerfreq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

o B eren & dR Ry %8 Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB WLy Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ; Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Atten G dB -' W Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB .I _ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 9 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB SR Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB PPYPN  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.25.4 Trace#sum (if needed for final judgment)

(Not applicable)

2.2611N20m/16_M@1+2+3

2.26.1 Ant 1 (Trace#l)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
“ “ | 0.69000000 Hz

|
L I |
] riry s 1 i
Py ,#.'qlu,J Wi Hrhou, M ndtyind o | .rhr-.,-| Signal Track
g r’l

.'|1.Il'-'I'i"-h_,.||||'Fl.|'lI\‘ll"‘._fl'L#liJ*ﬂ'llL.-‘ lIr}":fﬂll-'#-,-'lll.rpf"ir" _ﬂj‘.t |1|.I,|I I:I N I:I '|: 'I:

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBrm Atten 10 dB 57, W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB .I 31 ; Center Freq

ASS LIMIT1

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EE:H 128 kHz #BH 368 kHz  Sw

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000008 MHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R M Center Freq
dBm _Ptten 18 dE . | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#Htten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

Amplitu
dBm
dBm
dBm

4,11 dBm

A :

I
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

a Mkrl 1088
Atten 10 dB Eand Fwr -45.144

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB = : B J CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB . ; Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1634 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

NI NN Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #fitten 6 dB YR T Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 16.794 :._%:" Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

# Agilent Freq/Channel
Mkrl 21.185 & GHz
Ret -8 dBm #Atten & dB 5G| 1B Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB 14872 W Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB . | 892 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.26.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB : 4y CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
“ “ | R.APRARREE Hz
|

. ""I'f"'lllll,-'p,I il f
" mk"‘r] |’~‘*Jh’r‘4 Signal Track

"|||I|.-4‘|".. Wbyl | ] )
Wbl gy ||r-‘.-'r"JJ Lu.*p-,l,.-l l.-[lr‘h'll'gh"dpiﬁ-"ﬂlh' "‘J'JiI'l'r,JPpliiﬂ"i"lﬂl,l.rlﬁliﬂlﬁr' O 0ff

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB ; W Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Htten 6 dB .I YoumeN  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1646 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
y Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. erer 101 AR S Center Freq
dBm '_H|tt._.r| 18 dB AE | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#Htten 14 dB

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB

1Rk 1
A e AP A B P g A gy AR A A LA e

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB FRylE Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR Arran 10 AR . Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

& dBm Atten 6 dB o - Center Freq
Em #Atten 6 dB : 1R s Con o rod

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ; Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- : Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

# Agilent Freq/Channel
Mkrl 21.197 & GHz
Ret -8 dBm #Atten & dB 54.930 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB ! YN Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm sAitten 6 dB SR  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#ftten 6 dB -' Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.26.3 Ant 3 (Trace#3)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB s . ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

1 CF Step
it 14.1000808 kHz
Auto Man

Freq Offset
| “ “ | 0.0660AAE Hz

. N ﬁw' N
" : Jll"'l"‘"I.ﬂ:"l'lh'l";.ihﬂaq.

| ,
Kt W M ! Signal Track

l'hll“'J P "'".«F"J"f"f'H""""'-'r"l"ql-'!"ll’ 'r""l lr” e Il'l.lllli\*"‘*'i'ﬂl it On D

65 BH 300 Hz #VBH 910 Hz : a1 pts)
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBm Atten 16 dB ™ Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2008-2011 Agilent Technulugles
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
A Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

i B Geren 10 dR "8 Center Freq
dBm _Ptten 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1669 of 1773
Copyright © Huawei Technologies Co., Ltd.



S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB

1R 1
M:'rn-,mﬂrJr.rh#-u-llll-.L'.1';-m'-lq-hmw?'»..-uwm.H..wnmd,wm-xwd&mwMMMrhﬁummmnm

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 10 dB R P Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 AR iter 16 dR T Ba Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB 6E.496 ¢ Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. eren B AR PPN Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1677 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 57 - 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I £ C Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- P Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB ENCRELR] | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 5 dB W4 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ! : Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.26.4 Trace#sum (if needed for final judgment)

(Not applicable)

2.2711IN20m/16_T@1+2+3

2.27.1 Ant 1 (Trace#l)
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

1 CF Step
? 14.1000009 kHz
Auto Man

Freq Offset
| “ “ | B.ORBREEAE Hz
il f e | i

lm Wi n..\ e A vy '**-**‘v*"ﬂ'l"*"'*s!‘ﬂ oM D oA A IjnS|gnaI Tra gfli

#JEH 918 Hz

Cupyrlght 2008-2011 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBm Atten 10 dB WS Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref 6 dBm Atten 18 dB 51.539 dBm [RGAANAL

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000008 MHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

—— e 10 R agMe  Center Freq
dBm _Ptten 18 dE . 4B | FEA00800 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667

Copyright 2000-2811 Agilent Technologies
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#Htten 14 dB

A :

I

5 dBm
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBEm #Atten 14 dE

PASS LIMIT1
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR Arran 10 AR . Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1696 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB G558 ¢ Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. Arren B AR i %8 Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -& dBm #ftten 6 dB .I 57.341 ¢ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

#: Agilent Freq/Channel
Mkrl 14186 5 GHz

Atten & dB WrEy =™ Center Freq

itten © dF IEALREUN | ) Co00000 Gl

PASS LIMIT1

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1700 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

& dBm #Htten 6 dB : : Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel
T

5Hz
F'n—- F -8 dBm #Atten 6 dB -BL.@841 dBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I 45,42 Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB | I Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB 11.1 Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.27.2 Ant 2 (Trace#2)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB : 4y CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
“ “ | 0.00000600 Hz

. Jrll'h,n. J'ﬁl.h i qull 1[- ” |
M o |
4 ' ﬁlﬁ mﬁ * "'Vrh'-"r"luL'ﬁ""q‘-"'1||l|||r|rfL' ||".l||_.r"' WP’J LH'-.“_ﬂJ |'ll*d"‘lilﬁ'l"".llqrruﬂr JlIir.,¢-.,I|'|'-'-l.,|l|’||_r--1r|1 I|‘,||.|||l|l|1_1l|lrr||l..I .&a"{'f-“‘w‘d.“q’ O S I g n al T r ag 'Fkl:

65 BH 300 Hz #VBH 910 Hz : a1 pts)
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

3 dBr Atten 16 dB ¥R Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref © dBm Atten 10 dB Rty | Center Freg

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
by Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2811 Agilent Technologies
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 R neren 10 R el Center Freqg
dBm _Ptten 18 dE . | FEA00800 Gl
PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

: CF Step
v 130066806 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB
9

PASS LIMIT1
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

Ref 4 dBm #Atten 14 dB

PASS LIMIT1
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 10 dB Band Pur —46.

1R 1
wMAvw-ﬁw—'JlMI"JM-'mm-».-..Q-‘Lu'mfwwmw;nw#ﬁmmwnhlwwhwﬁqu

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dB Atten 10 dB 53198 dbm [T

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB = : B J CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Htten 6 dB .I Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. NI AN Center Freq
Em #fHtten B dB . 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ! Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

5 dBm #Htten 6 dB .- 5 o Center Freq

PASS LIMIT1

16.5000006 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #ftten 6 dB IR Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten 6 dB .I E 8 CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.27.3 Ant 3 (Trace#3)

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1727 of 1773
Copyright © Huawei Technologies Co., Ltd.



§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

B dBrm Atten 10 dB " M Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

! CF Step
¥ 14.1060608 kHz
Auto Man

Freq Offset

i ‘ B.ABEAAEEE Hz
I:‘ i T |‘ l ‘ “ |
AT miny "-,Hr'ﬁ,l-al

A L l~‘-""f-**a*-,-«‘w'w.u.lm.‘ Uty IR vlgnal Trag fli

BW Hz #\BH 918 Hz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A dBm Atten 18 dB 1 ¢ 5:“. Center Freq

PASS LIMIT1

1587560006 MHz

StartFreq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\"/ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Htten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMIT1

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
A Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR iren 10 AR PYDee  Center Freq
dBm _Ptten 18 dE | 65086008 Gl

PASS LIMIT1

| StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

-

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 3 MHz Sweep 2.667
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S'g RF Test Report of AP7110DN-AGN V200R002

H:A“Tg FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

lef 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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g@ RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent
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S'g RF Test Report of AP7110DN-AGN V200R002

Huawer FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

% Agilent

et 4 dBm #Atten 14 dE

PASS LIMIT1

A :

I
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S'& RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Agilent

Atten 18 dB

1R 1
"u..m'mmyLq-'m-wHr#m.Mﬂm'~r--wi.&n‘..-ur...p.H..-ﬁu.-a.Mhmu'wuhdquMMMfwwmmhum

#BH 18 kHz
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref @ dBm Atten 10 dB FLEREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

A AR Arran 10 AR . Center Freq
4B Atten 18 dB sl 150000000 GHz

PASS LIMIT1

StartFreq
2 5apBaena GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Em #Atten 6 dB :.-51" Center Freq

T PASS LIMITL

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

. e e : P Center Freq
Em #fHtten B dB : 4B 5 CORORANY G

PASS LIMIT1

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB ! : Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
18.5008088 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.00000000 Hz

Signal Track
On Off

#Il_lI E: H E: MHE
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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§"é RF Test Report of AP7110DN-AGN V200R002
Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

i Agilent Freq/Channel
Mkrl 15.794 © GHz

Center Freq

dEm #ftten 6 dB 16.5ABARRE GHz

PASS LIMIT1

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_lI E: H E: MHE

Copyright 2000-2811 Agilent Technologies
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB EENCIVER] | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2811 Agilent Technologies
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#Atten & dB .I ; | :._Ei“ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

Ref -8 dBm #Atten 6 dB " Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 20008-2011 Agilent Technologies

Sweep 1227 ms i

C
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

4 Agilent Freq/Channel

#fHtten 6 dB ; ; Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 10.13 ms ¢

Copyright 2000-2811 Agilent Technologies

2.27.4 Trace#sum (if needed for final judgment)

(Not applicable)
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Appendix F.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1749 of 1773
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of AP7110DN-AGN V200R002
Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts according to
the test site settings, which are:

- (Part 1): Test range of “30 MHz to 1 GHZ”,

- (Part 2): Test range of “1 GHz to 3 GHZz”,

- (Part 3): Test range of “3 GHz to 18 GHZz”, and

- (Part 4): Test range of “18 GHz to 26.5 GHZ".

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed
at all chains to get a final result, due to the radiated measurement method. The result is the directly
measured sum of each chain.

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,
the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

1 Result Table

EUT Test Range EUT Conf. Emissions Verdict
Placement
Flatwise 30 MHz to 1 GHz Worst Case (11B/1_T@?2) < Limit Pass
1 GHzto 3 GHz Worse Case (11B/1_B@2) < Limit Pass
Worse Case (11B/1_M@2) < Limit Pass
Worse Case (11B/1_T@2) < Limit Pass
Worse Case (11B/1_T@1+2) < Limit Pass
Worse Case (11N20/0_B@2) < Limit Pass
3 GHz to 18 GHz Worst Case (11B/1_T@2) < Limit Pass
18 GHz t0 26.5 GHz | Worst Case (11B/1_M@?2) < Limit Pass
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Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testrange of “30 MHz to 1 GHz”

2.1.1.1 Worst Case (11B/1_T@2)

Level [ dBiY m ]
80
70
[Sle]
50
]
a0 | f
]
=0 A P /w)\ A i | | M‘
RUIZ OV P ALE VA | 1‘ ;
20 l l YUy VY
WJW TR
10
o
30M 50M 7OM 100M 200M 300M S00M 7O0M 1 G
 equency [ Hz]

>< M ES R120921TO3 f n

M ES R120921TO3 pr e

i M FCOC R=E dassB 3m FCOC dassB, fed strengt h

LM F RE B 3m - adB O aassB, fed strengt h

MEASUREMENT RESULT: "R120921T03_fin"
2012-9-21 8:38
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuVv/m dB cm deg

400.020000 41.50 -6.1 46.0 45 QP 100.0 284.00 VERTICAL
750.000000 46.80 -0.7 46.0 -0.8 QP 100.0 289.00 VERTICAL *

NOTE: though the level exceeds the limit in plot, this frequency is exempted from the limits
requirements for restricted bands.

2.1.2 Testrange of “1 GHz to 3 GHz”
2.1.2.1 Worse Case (11B/1_B@2)

21211 AV
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Huawe: FCC ID: QISAP7110DNAGN, IC ID:

V200R002
6369A-AP7110DNAGN

Security Level: Public

M ar ker : 1. 6664 G Hz as. 84 dBEY m
Level [ dBY m ]
o bt
— » .____._JW
1G 1. 5G r equency [ Fi;:—‘ 2. 5G 3G
>< M ES 1 20920><a4._r ed
M ES FC120920><A4_pr e .
LI M FaOIsc 1G - 26. 5G AV ot age A/ Limt
MEASUREMENT RESULT: "FCC120920X14_red"
2012-9-21 4:33
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
1666.800000 46.00 -3.3 54.0 8.0 -- 100.0 270.00 HORIZONTAL
21212PK
Level [ dBiiY m ]
o ™1 I T (| — L1
[Sle]
SO i ool hay—iaAA — x
ao A o "
1G 1. 5G r equency [ FZ'Z;B 2. 5G 3G
> M ES 1 20920wWV 14 r ed
M EsS X1 20920wWw 14 pr e .
Ll M Fasc 1G - 26. 5G _ P Vot age P Limt

MEASUREMENT RESULT: "FCC120920W14_red"

2012-9-21 4:44

Frequency Transd Lim

Level

it Margin Det.

Height Azimuth Polarization
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Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

MHz  dBpV/m dB dBuv/m dB

2752.800000 55.90 3.0 74.0 181 ---

2.1.2.2 Worse Case (11B/1_M@2)

21221AV

cm deg

100.0 90.00 HORIZONTAL

Level [ dB{EY m ]

80

7O

S0

50

- W — —
o o

30 W

20

10

A equency [ Hz]

o
1G 1. 5G 2G

FO120920><A5 r ed
FOC1 209205 pr e

£z
0

FOO5C 1G - 26. 5G __ A/ Vot age A Limt

MEASUREMENT RESULT: "FCC120920X15_red"
2012-9-21 5:03
Frequency Level Transd Limit Margin Det.
MHz  dBuV/m dB dBuVv/m dB

1666.800000 45.90 -3.3 54.0 81 --

2.1.2.2.2 PK

Height Azimuth Polarization
cm deg

100.0 270.00 HORIZONTAL

Report No: SYBH(R)00703759EB-2 Huawei Proprietary and Confidential Page 1753 of 1773
Copyright © Huawei Technologies Co., Ltd.



&% RF Test Report of AP7110DN-AGN V200R002

Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Level [ dBiiY m ]

s0
|1 I TN 1 I
70 "
[=1e) n
1 N
= MWMM M‘JL"‘"—
Laturatmibrnto/t bt Al
j 7. h 'y
ao
30
20
10
o
= T 5 > = =l

H equency [ Hz]

FOC1L20920WwW 15 r ed
FOC120920W 15 _pr e
FOO1I5C 1G - 26. 5G _ P ot age P Limt

£z
B

MEASUREMENT RESULT: "FCC120920W15_red"

2012-9-21 4:55
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2898.400000 56.00 35 74.0 180 --- 100.0 270.00 VERTICAL

2.1.2.3 Worse Case (11B/1_T@2)

2.1.2.31 AV

Level [ dBiiY m ]

80
o |
- L]
50
o 1
N B
30
20
10
© 1G 1. 5G 2G 2. 5G 3G
H equency [ Hz]
> M ES 1 20920><A6__r ed
M EsS 1 209206 _pr e
LI M FaOsc 1G - 26. 5G A/ Vot age AV Limt
MEASUREMENT RESULT: "FCC120920X16_red"
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WAWE FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

HUAWEI

2012-9-21 5:11
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBpV/m dB dBuv/m dB cm deg
1666.800000 45.90 -3.3 54.0 8.1 -- 100.0 270.00 HORIZONTAL
2.1.2.3.2 PK
Level [ dBiiY m ]
=° ™1 I ITC 0 | I
[Se) I
- —
50 N
e o e ssnemintes
1G 1. 5G r equency [ l_Z'Z;_‘—‘ 2. 5G 3G

>< M B X1 20920wW 16 r ed

M B 1 20920wW 16 pr e .

Ll M Fasc 1G - 26. 5G _ P Vot age P Limt

MEASUREMENT RESULT: "FCC120920W16_red"

2012-9-21 5:22

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuVv/m dB cm deg
2800.000000 55.80 3.2 74.0 182 --- 100.0 180.00 VERTICAL
2.1.2.4 Worse Case (11B/1_T@1+2)

2.1.2.41 AV
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]
HUAWEI

FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN

Security Level: Public

80

7O

[STe)

8

3

8

10

Level [ dBEY m ]

1G 1. 5G = cauency [ '_22? 5G 3G
> M ES 1 20920>}<A7_r ed
M ES 1 20920<}<A7__pr e .
LI M FaOIsc 1G - 26. 5G A/ Vot age A/ Limt
MEASUREMENT RESULT: "FCC120920X17_red"
2012-9-21 5:42
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
1666.800000 45.20 -3.3 54.0 8.8 --- 100.0 270.00 HORIZONTAL
2.1.2.42 PK
Level [ dBiiY m ]
o ™1 I T (| — L1
[Sle]
. l ) R b, TR
50 o I o | S aere i - +gabpit

H equency [ Hz]

£z
B

FQ120920W 17_r ed
FO120920W 17 _pr e
FOOI5C 1G - 26. 5G _ P

Vot age PK Limt

MEASUREMENT RESULT: "FCC120920W17_red"

2012-9-21 5:35

Frequency Level Transd

Limit

Margin Det.

Height Azimuth Polarization
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HUAWEI

FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN

Security Level: Public

MHz  dBpV/m dB dBuv/m dB cm deg
2787.200000 56.50 3.1 74.0 175 --- 100.0 270.00 HORIZONTAL
2.1.2.5 Worse Case (11N20/0_B@2)
2.1251AvV

Level [ dBEY m ]
[STe) " i
o 1
-——————"/—/
30 NY P ‘—-_'——J

1S 1. 5G

H equency [ Hz]

2G

FCO120920><Aa8 r ed
FOC120920X<A8 _pr e
FO5C 1G - 26. 5G A/

£z
B

Vot age A/ Limt

MEASUREMENT RESULT: "FCC120920X18_red"

2012-9-21 5:55

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
1666.800000 45.90 -3.3 54.0 81 --- 100.0 270.00 HORIZONTAL

2.1.2.5.2 PK
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WAWE FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

HUAWEI

Level [ dBfiiy m ]

=9 I I TN | | L 1

- ﬂ

a0 e
1G 1. 5G r cauency [ Fi;}- 2. 5G 3G
> M ES F120920wWw 18 red
M ES 1 20920wWw 18 _pr e .
L1 M FaOlIsc 1G - 26. 5G _ P Vot age P Limt
MEASUREMENT RESULT: "FCC120920W18_red"
2012-9-21 6:06
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuV/m dB cm deg
2740.400000 56.00 29 74.0 180 --- 100.0 270.00 VERTICAL
2.1.3 Testrange of “3 GHz to 18 GHz”
2.1.3.1 Worst Case (11B/1_T@2)
2.13.1.1AV
Level [ dBEY m ]
[Sle) ! i - - (1] ] i
ao P Lot
..-——»-‘-W
30 B e T e
3G aAG 5G —_ Sﬁuency 7[(}:—:2 T 8G 110G 1sG |
> M ES X1 20931\VvVO1_red
M ES 12093101 pr e .
[V | FaIscC 1G - 26. 5G AV Vot age AV Limt
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Security Level: Public

MEASUREMENT RESULT: "FCC120931V01_red"

2012-9-21 6:46

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg
17997.600000 49.80 29.5 54.0 42 -- 200.0 270.00 HORIZONTAL
213.12PK
Level [ dBEY m ]
= [} B I'l I L u | I | R B S R
a0 ﬁ,wwww iamme o e S ad e b

30

20

10

10O

0

G TS 8G

= equency [ Hz]

3G a4 5G

18G

FOC120931WOo1l_r ed
FOC120931W Ol _pr e
FOCOI5C 1G - 26. 5G KK

£z
<

Vot age PK Limt

MEASUREMENT RESULT: "FCC120931W01_red"

2012-9-21 6:33

Frequency Level Transd Limit Margin Det. Height Azimuth
MHz  dBuV/m dB dBuVv/m dB cm
17988.000000 62.20 29.4 74.0 11.8 --- 200.0 180.00

2.1.4 Testrange of “18 GHz to 26.5 GHz”
2.1.4.1 Worst Case (11B/1_M@2)

21411 AV

Polarization
deg

VERTICAL

Huawei Proprietary and Confidential
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Level [ dBiEY m ]

80
7O
[Sle]
50
1o s
[ i S e o~ VA"NMM
30
20
10
o
118G 199G 200G 211G 222G 223G 244G 25G 26. 5G
A equency [ He]
>< M ES 1 20920203 r ed
MBS 120920203 pr e
LI M FOOIsC 1G - 26. 5G A/ ot age A/ Limt

MEASUREMENT RESULT: "FCC120920Z03_red"

2012-9-20 22:20
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
20492.800000 38.10 29.8 54.0 159 - 100.0 0.00 HORIZONTAL
2.1.4.1.2 PK

Level [ dBiiY m ]
80
J ] |

7O

S0

50 " A SN T AR A AR B S e R e MMWWWW

a0

30

20

118G 199G 200G lefequehcyzz[fz] 223G 2a4G 225G 26. 5G

> M ES 1 20920Y02_red

M EsS 1 20920Y02_pr e .

Ll M FOIs5cC 1G - 26. 5G _ P Vot age P Limt
MEASUREMENT RESULT: "FCC120920Y02_red"
2012-9-20 22:04

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
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H:AVTEI FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public
MHz  dBpV/m dB dBuv/m dB cm deg

19917.600000 50.10 29.3 74.0 239 - 200.0 0.00 VERTICAL
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Appendix G: Receiver Spurious
Emissions
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Huawei FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN

Security Level: Public

The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts according to the
test site settings, which are:
- (Part 1): Test range of “30 MHz to 1 GHz”, and
- (Part 2): Test range of “1 GHz to 8 GHZz".

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed

at all chains to get a final result, due to the radiated measurement method. The result is the directly

measured sum of each chain.

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,

the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

1 Result Table

EUT Test Range EUT Conf. Emissions Verdict
Placement
Flatwise 30 MHz to 1 GHz 11x_RX < Limit Pass

1 GHzto 8 GHz 11x_RX < Limit Pass

Report No: SYBH(R)00703759EB-2
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2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testing Range of “30 MHz to 1 GHz”

2111 11x_RX

Level [ dBEY m ]
80

7O

ao | T

=0 ] wf"w 1 }LI 1 Mw JI |

>0 \Jk/v/ J\ A/ LYy »/'WMMW )
G WYY v/

SOM SOM 7OM 1 00M 200M 300M 500M 7OOM 1G
F equency [ Hz]

M ES R1L21012Z05_ f n

M ES R1L21012Z0S pr e
LM
[ Iy V4 )

O )R dassB 3m e aassB, fed strengt h
FOC R=E B 3m - AadB FOC caassB fed strengt h

MEASUREMENT RESULT: "R121012Z05_fin"
2012-10-12 11:59
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
499.980000 38.90 -4.6 46.0 7.1 QP 180.0 199.00 HORIZONTAL

750.000000 42.00 -0.7 46.0 40 QP 100.0 139.00 HORIZONTAL
999.960000 46.70 2.9 53.9 7.2 QP 100.0 285.00 HORIZONTAL

2.1.2 Testing Range of “1 GHz to 8 GHz”

2121 11x_RX
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W -

Huawel FCC ID: QISAP7110DNAGN, IC ID: 6369A-AP7110DNAGN Security Level: Public

Level [ dBEY m ]
80

70

[STe}

e w‘ WW M’Y"‘ A'b'v' g S Lt u-‘!‘ !

1G

2G 3G A4S 5G G 8G
H equency [ Hz]

>< M ES R1L20920R<0D3_f n

M ES R1L20920R<03__pr e

LI mM e RE aassB 3m
LI M FOC R= B 3m - adB

O dassB, fed strengt h
O adassB, fed strengt h

MEASUREMENT RESULT: "R120920RX03_fin"

2012-9-21 4:20

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg

1499.916000 39.30 -4.2 53.9 146 AV 100.0 36.00 VERTICAL
1666.736000 48.60 -2.2 53.9 5.3 AV 100.0 264.00 HORIZONTAL
3521.624000 25.80 5.3 53.9 281 AV 100.0 204.00 VERTICAL
7477.864000 31.30 115 53.9 22.6 AV 100.0 3.00 VERTICAL
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Appendix H: AC Power Line
Conducted Emissions
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Security Level: Public

In this Appendix, only the test results and plots under the worst case can be reported.

1 Result Table

EUT Conf. Maximum Emissions Verdict
11B/1 B@1 Not found obvious spikes or see marked spikes on plots and Pass

listed emissions records.
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2 Result Plot

2.1 11B/1 B@1
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Final Result 1
Frequency QuasiPeak Meas. Bandwidth PE Line | Caorr. Margin Limit Comment
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuVv)
(ms)
0.154500 52.0 1000.0 9.000 | GND L1 10.6 13.7 65.7
0.374999 37.8 1000.0 9.000 | GND L2 10.4 20.4 58.2
2.808975 38.0 1000.0 9.000 | GND L2 10.4 18.0 56.0
3.059625 36.4 1000.0 9.000 | GND L1 10.4 19.6 56.0
3.422370 36.1 1000.0 9.000 | GND L2 10.4 19.9 56.0
4.492425 41.0 1000.0 9.000 | GND L2 10.4 15.0 56.0
Final Result 2
Frequency Average Meas. Bandwidth PE Line | Corr. Margin Limit Comment
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuV)
(ms)
0.447000 32.9 1000.0 9.000 | GND L1 104 13.9 46.8
2.800020 29.6 1000.0 9.000 | GND L1 104 16.4 46.0
3.198540 30.5 1000.0 9.000 | GND L2 104 155 46.0
4.076040 324 1000.0 9.000 | GND L2 10.4 13.6 46.0
4.456605 325 1000.0 9.000 | GND L1 104 135 46.0
7.053870 34.2 1000.0 9.000 | GND L2 104 15.8 50.0
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Appendix |: Photos of Test Setups
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1 Test Setup 2

1.1 Radiated (Unwanted Emissions into Restricted Frequency Bands, cabinet/case emissions
with impedance matching for antenna-port)

1.1.1 Measurement Setup from 30 MHz to 1 GHz

1.1.2 Measurement Setup from 1 GHz to 3 GHz, 3 GHz to 18 GHz

1.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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1.2 Radiated (Receiver Spurious Emissions)

1.2.1 Measurement Setup from 30 MHz to 1 GHz

1.2.2 Measurement Setup from 1 GHz to 8 GHz
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2 Test Setup 3

END
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